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LTE Band 2 

Peak-to-Average Ratio 

Mode LTE Band 2 / 20MHz  

Mod. QPSK 16QAM Limit: 13dB 

RB Size 1RB Full RB 1RB Full RB Result 

Lowest CH 4.49 5.06 5.38 6.03 

PASS Middle CH 4.01 5.35 4.84 6.22 

Highest CH 4.68 4.97 5.61 5.80 
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LTE Band 2 / 20MHz / QPSK  

Lowest Channel / 1RB Lowest Channel / Full RB 

  
Middle Channel / 1RB Middle Channel / Full RB 

  
Highest Channel / 1RB Highest Channel / Full RB 
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 Complementary Cumulative Distribution Function

 NOF samples: 100000, Usable BW:  23.7MHz

         Trace 1            
 Mean   21.98 dBm         
 Peak   26.58 dBm         
 Crest   4.60 dB          

  10 %   2.88 dB          
   1 %   4.20 dB          
  .1 %   4.49 dB          
 .01 %   4.58 dB          
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         Trace 1            
 Mean   21.28 dBm         
 Peak   27.14 dBm         
 Crest   5.86 dB          

  10 %   2.66 dB          
   1 %   4.39 dB          
  .1 %   5.06 dB          
 .01 %   5.58 dB          
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         Trace 1            
 Mean   21.89 dBm         
 Peak   26.11 dBm         
 Crest   4.22 dB          
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   1 %   3.59 dB          
  .1 %   4.01 dB          
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         Trace 1            
 Mean   21.34 dBm         
 Peak   27.31 dBm         
 Crest   5.96 dB          
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   1 %   4.52 dB          
  .1 %   5.35 dB          
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         Trace 1            
 Mean   21.93 dBm         
 Peak   26.80 dBm         
 Crest   4.86 dB          

  10 %   2.85 dB          
   1 %   4.33 dB          
  .1 %   4.68 dB          
 .01 %   4.78 dB          
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         Trace 1            
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   1 %   4.26 dB          
  .1 %   4.97 dB          
 .01 %   5.38 dB          

Date: 12.FEB.2015  21:13:12



 

 SPORTON INTERNATIONAL INC. Page Number : Band2-3 of 39  

TEL : 886-3-327-3456    

FAX : 886-3-328-4978    

  

 

 

 FCC RF Test Report Report No. :FG520232B 

 

 

 

 

LTE Band 2 / 20MHz / 16QAM  

Lowest Channel / 1RB Lowest Channel / Full RB 

  
Middle Channel / 1RB Middle Channel / Full RB 

  
Highest Channel / 1RB Highest Channel / Full RB 

  

  

Ref  30 dBm Att  30 dB*
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 Complementary Cumulative Distribution Function

 NOF samples: 100000, Usable BW:  23.7MHz

         Trace 1            
 Mean   21.28 dBm         
 Peak   26.86 dBm         
 Crest   5.58 dB          

  10 %   3.11 dB          
   1 %   4.90 dB          
  .1 %   5.38 dB          
 .01 %   5.51 dB          
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         Trace 1            
 Mean   20.16 dBm         
 Peak   27.14 dBm         
 Crest   6.99 dB          

  10 %   3.17 dB          
   1 %   5.13 dB          
  .1 %   6.03 dB          
 .01 %   6.44 dB          
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         Trace 1            
 Mean   21.34 dBm         
 Peak   26.74 dBm         
 Crest   5.41 dB          

  10 %   2.82 dB          
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  .1 %   4.84 dB          
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 NOF samples: 100000, Usable BW:  23.7MHz

         Trace 1            
 Mean   20.38 dBm         
 Peak   27.31 dBm         
 Crest   6.93 dB          

  10 %   3.21 dB          
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  .1 %   6.22 dB          
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 NOF samples: 100000, Usable BW:  23.7MHz

         Trace 1            
 Mean   21.36 dBm         
 Peak   27.43 dBm         
 Crest   6.07 dB          

  10 %   3.17 dB          
   1 %   5.06 dB          
  .1 %   5.61 dB          
 .01 %   5.87 dB          
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 NOF samples: 100000, Usable BW:  23.7MHz

         Trace 1            
 Mean   20.42 dBm         
 Peak   27.01 dBm         
 Crest   6.59 dB          

  10 %   3.17 dB          
   1 %   4.97 dB          
  .1 %   5.80 dB          
 .01 %   6.28 dB          

Date: 12.FEB.2015  21:09:09
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26dB Bandwidth 

Mode LTE Band 2 : 26dB BW(MHz) 

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz 

Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM 

Lowest CH 1.31 1.36 3.07 3.08 4.99 4.95 10.36 10.38 15.15 15.24 21.80 21.48 

Middle CH 1.35 1.35 3.06 3.10 4.99 4.99 10.46 10.28 15.69 15.60 21.76 22.28 

Highest CH 1.31 1.34 3.07 3.10 4.95 4.96 10.32 10.38 15.30 15.81 21.96 21.36 
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LTE Band 2 

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM 

  
Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM 

  
Highest Channel / 1.4MHz / QPSK Highest Channel / 1.4MHz / 16QAM 
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Date: 12.FEB.2015  20:57:35
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LTE Band 2   

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM 

  
Middle Channel / 3MHz / QPSK Middle Channel /3MHz / 16QAM 

  
Highest Channel /3MHz / QPSK Highest Channel /3MHz / 16QAM 
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Date: 12.FEB.2015  19:24:01
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LTE Band 2   

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM 

  
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM 

  
Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM 
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LTE Band 2   

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM 

  
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM 

  
Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM 

  

  

 A 

3DB

RBW 300 kHz*

VBW 1 MHz*

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB* SWT 5 ms

Center 1.855 GHz Span 20 MHz2 MHz/
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          -10.36 dBm

     1.860200000 GHz

Date: 12.FEB.2015  19:50:14

 A 

3DB

RBW 300 kHz*

VBW 1 MHz*

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB* SWT 5 ms

Center 1.855 GHz Span 20 MHz2 MHz/
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           -8.29 dBm

     1.860240000 GHz

Date: 12.FEB.2015  19:50:27

 A 

3DB

RBW 300 kHz*

VBW 1 MHz*

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB* SWT 5 ms

Center 1.88 GHz Span 20 MHz2 MHz/
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           -8.39 dBm

     1.885220000 GHz

Date: 12.FEB.2015  19:58:00
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3DB

RBW 300 kHz*

VBW 1 MHz*

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB* SWT 5 ms

Center 1.88 GHz Span 20 MHz2 MHz/

 

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           17.13 dBm

     1.882720000 GHz

ndB [T1]   26.00 dB 

BW  10.280000000 MHz

T1

Temp 1 [T1 ndB]

           -9.48 dBm

     1.874940000 GHz
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           -9.81 dBm

     1.885220000 GHz

Date: 12.FEB.2015  19:58:13

 A 
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RBW 300 kHz*

VBW 1 MHz*

Offset  12.2 dB
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Ref  30 dBm Att  30 dB* SWT 5 ms

Center 1.905 GHz Span 20 MHz2 MHz/
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           -8.87 dBm

     1.910140000 GHz

Date: 12.FEB.2015  20:01:07

 A 
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RBW 300 kHz*

VBW 1 MHz*

Offset  12.2 dB
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Ref  30 dBm Att  30 dB* SWT 5 ms

Center 1.905 GHz Span 20 MHz2 MHz/
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          -10.34 dBm

     1.910200000 GHz

Date: 12.FEB.2015  20:01:20
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LTE Band 2   

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM 

  
Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM 

  
Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM 

  

  

 A 

3DB

RBW 300 kHz*

VBW 1 MHz*

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB* SWT 5 ms

Center 1.8575 GHz Span 30 MHz3 MHz/
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     1.865060000 GHz

Date: 12.FEB.2015  20:08:53

 A 

3DB

RBW 300 kHz*

VBW 1 MHz*

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB* SWT 5 ms

Center 1.8575 GHz Span 30 MHz3 MHz/
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          -10.48 dBm

     1.865030000 GHz

Date: 12.FEB.2015  20:09:06

 A 

3DB

RBW 300 kHz*

VBW 1 MHz*

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB* SWT 5 ms

Center 1.88 GHz Span 30 MHz3 MHz/
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     1.887800000 GHz

Date: 12.FEB.2015  20:16:39
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RBW 300 kHz*

VBW 1 MHz*

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB* SWT 5 ms

Center 1.88 GHz Span 30 MHz3 MHz/
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     1.887830000 GHz

Date: 12.FEB.2015  20:16:52

 A 
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RBW 300 kHz*

VBW 1 MHz*

Offset  12.2 dB
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Ref  30 dBm Att  30 dB* SWT 5 ms

Center 1.9025 GHz Span 30 MHz3 MHz/
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     1.910120000 GHz

Date: 12.FEB.2015  20:19:46
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RBW 300 kHz*
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Ref  30 dBm Att  30 dB* SWT 5 ms

Center 1.9025 GHz Span 30 MHz3 MHz/
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     1.910360000 GHz

Date: 12.FEB.2015  20:19:59
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LTE Band 2   

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM 

  
Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM 

  
Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM 

  

  

 A 

3DB

RBW 1 MHz*

VBW 3 MHz*

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB* SWT 5 ms

Center 1.86 GHz Span 40 MHz4 MHz/
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Date: 12.FEB.2015  20:27:32
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RBW 1 MHz*
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Offset  12.2 dB
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Ref  30 dBm Att  30 dB* SWT 5 ms

Center 1.86 GHz Span 40 MHz4 MHz/
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     1.870800000 GHz

Date: 12.FEB.2015  20:27:45
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RBW 1 MHz*

VBW 3 MHz*

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB* SWT 5 ms

Center 1.88 GHz Span 40 MHz4 MHz/
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     1.890720000 GHz

Date: 12.FEB.2015  20:35:18
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VBW 3 MHz*

Offset  12.2 dB
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Ref  30 dBm Att  30 dB* SWT 5 ms

Center 1.88 GHz Span 40 MHz4 MHz/
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     1.891120000 GHz

Date: 12.FEB.2015  21:27:06
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RBW 1 MHz*

VBW 3 MHz*

Offset  12.2 dB
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Ref  30 dBm Att  30 dB* SWT 5 ms

Center 1.9 GHz Span 40 MHz4 MHz/
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     1.910960000 GHz

Date: 12.FEB.2015  20:38:25
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Ref  30 dBm Att  30 dB* SWT 5 ms

Center 1.9 GHz Span 40 MHz4 MHz/
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Date: 12.FEB.2015  20:38:38
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Occupied Bandwidth 

Mode LTE Band 2 : 99%OBW(MHz) 

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz 

Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM 

Lowest CH 1.11 1.11 2.74 2.74 4.50 4.49 9.10 9.08 13.50 13.50 18.56 18.64 

Middle CH 1.11 1.11 2.72 2.72 4.49 4.50 9.12 9.10 13.56 13.59 18.76 18.76 

Highest CH 1.11 1.11 2.74 2.73 4.50 4.52 9.08 9.08 13.50 13.53 18.60 18.60 
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LTE Band 2  

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM 

  
Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM 

  
Highest Channel / 1.4MHz / QPSK Highest Channel / 1.4MHz / 16QAM 

  

  

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.8507 GHz Span 2.8 MHz280 kHz/
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VBW 100 kHz

SWT 15 ms
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            8.03 dBm

     1.851254400 GHz

Date: 12.FEB.2015  20:45:47
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Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.8507 GHz Span 2.8 MHz280 kHz/
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Temp 2 [T1 OBW]

            5.30 dBm

     1.851257200 GHz

Date: 12.FEB.2015  20:45:58
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Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 2.8 MHz280 kHz/
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VBW 100 kHz

SWT 15 ms
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     1.880551600 GHz

Date: 12.FEB.2015  20:53:46
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Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 2.8 MHz280 kHz/
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     1.880557200 GHz

Date: 12.FEB.2015  20:53:59

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9093 GHz Span 2.8 MHz280 kHz/
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T2

Temp 2 [T1 OBW]

            7.59 dBm

     1.909851600 GHz

Date: 12.FEB.2015  20:56:59
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Offset  12.2 dB
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Ref  30 dBm Att  30 dB*

Center 1.9093 GHz Span 2.8 MHz280 kHz/
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     1.909857200 GHz

Date: 12.FEB.2015  20:57:09
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LTE Band 2  

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM 

  
Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM 

  
Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM 
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Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.8515 GHz Span 6 MHz600 kHz/
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VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           16.54 dBm

     1.852364000 GHz

OBW  2.736000000 MHz

T1

Temp 1 [T1 OBW]

           10.41 dBm
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Temp 2 [T1 OBW]
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     1.852868000 GHz

Date: 12.FEB.2015  19:12:30
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Offset  12.2 dB
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Ref  30 dBm Att  30 dB*

Center 1.8515 GHz Span 6 MHz600 kHz/
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Date: 12.FEB.2015  19:12:42
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Offset  12.2 dB
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Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 6 MHz600 kHz/
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SWT 5 ms
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            9.72 dBm

     1.881362000 GHz

Date: 12.FEB.2015  19:20:17
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Offset  12.2 dB
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Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 6 MHz600 kHz/
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     1.878638000 GHz
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Temp 2 [T1 OBW]

            8.63 dBm

     1.881362000 GHz

Date: 12.FEB.2015  19:20:28
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Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9085 GHz Span 6 MHz600 kHz/
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T2Temp 2 [T1 OBW]
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     1.909868000 GHz

Date: 12.FEB.2015  19:23:24
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Offset  12.2 dB
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Ref  30 dBm Att  30 dB*

Center 1.9085 GHz Span 6 MHz600 kHz/
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            8.04 dBm

     1.907132000 GHz

T2

Temp 2 [T1 OBW]

            7.31 dBm

     1.909862000 GHz

Date: 12.FEB.2015  19:23:35
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LTE Band 2  

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM 

  
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM 

  
Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM 

  

  

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.8525 GHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0
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Marker 1 [T1 ]

           14.81 dBm

     1.853770000 GHz

OBW  4.500000000 MHz

T1

Temp 1 [T1 OBW]

            8.56 dBm

     1.850260000 GHz

T2
Temp 2 [T1 OBW]

            8.45 dBm

     1.854760000 GHz

Date: 12.FEB.2015  19:31:11

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.8525 GHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms
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MAXH
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Marker 1 [T1 ]

           14.39 dBm

     1.854180000 GHz

OBW  4.490000000 MHz

T1

Temp 1 [T1 OBW]

            9.25 dBm

     1.850260000 GHz

T2

Temp 2 [T1 OBW]

            8.36 dBm

     1.854750000 GHz

Date: 12.FEB.2015  19:31:21

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH
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Marker 1 [T1 ]

           14.79 dBm

     1.880330000 GHz

OBW  4.490000000 MHz

T1

Temp 1 [T1 OBW]

            8.67 dBm

     1.877750000 GHz

T2

Temp 2 [T1 OBW]

            8.23 dBm

     1.882240000 GHz

Date: 12.FEB.2015  19:38:57

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms
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Marker 1 [T1 ]

           13.99 dBm

     1.881680000 GHz

OBW  4.500000000 MHz

T1

Temp 1 [T1 OBW]

            9.11 dBm

     1.877750000 GHz

T2
Temp 2 [T1 OBW]

            8.42 dBm

     1.882250000 GHz

Date: 12.FEB.2015  19:39:08

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9075 GHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms
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MAXH
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Marker 1 [T1 ]

           14.44 dBm

     1.908770000 GHz

OBW  4.500000000 MHz

T1

Temp 1 [T1 OBW]

            8.02 dBm

     1.905250000 GHz

T2
Temp 2 [T1 OBW]

            8.48 dBm

     1.909750000 GHz

Date: 12.FEB.2015  19:42:04

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9075 GHz Span 10 MHz1 MHz/

 

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms
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           14.22 dBm

     1.907980000 GHz

OBW  4.520000000 MHz

T1

Temp 1 [T1 OBW]

            8.35 dBm

     1.905230000 GHz

T2

Temp 2 [T1 OBW]

            6.97 dBm

     1.909750000 GHz

Date: 12.FEB.2015  19:42:15
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LTE Band 2  

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM 

  
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM 

  
Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM 

  

  

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.855 GHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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MAXH
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Marker 1 [T1 ]

           17.85 dBm

     1.858100000 GHz

OBW  9.100000000 MHz

T1

Temp 1 [T1 OBW]

            9.65 dBm

     1.850480000 GHz

T2Temp 2 [T1 OBW]

           10.84 dBm

     1.859580000 GHz

Date: 12.FEB.2015  19:49:50

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.855 GHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH
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Marker 1 [T1 ]

           17.32 dBm

     1.857460000 GHz

OBW  9.080000000 MHz

T1

Temp 1 [T1 OBW]

            9.20 dBm

     1.850480000 GHz

T2Temp 2 [T1 OBW]

           10.70 dBm

     1.859560000 GHz

Date: 12.FEB.2015  19:50:01

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH
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Marker 1 [T1 ]

           17.62 dBm

     1.883320000 GHz

OBW  9.120000000 MHz

T1

Temp 1 [T1 OBW]

           10.03 dBm

     1.875440000 GHz

T2Temp 2 [T1 OBW]

            9.82 dBm

     1.884560000 GHz

Date: 12.FEB.2015  19:57:36

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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Marker 1 [T1 ]

           16.93 dBm

     1.882680000 GHz

OBW  9.100000000 MHz

T1

Temp 1 [T1 OBW]

            9.98 dBm

     1.875460000 GHz

T2Temp 2 [T1 OBW]

            9.77 dBm

     1.884560000 GHz

Date: 12.FEB.2015  19:57:47

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.905 GHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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MAXH
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Marker 1 [T1 ]

           17.22 dBm

     1.902620000 GHz

OBW  9.080000000 MHz

T1

Temp 1 [T1 OBW]

           10.44 dBm

     1.900460000 GHz

T2Temp 2 [T1 OBW]

           10.12 dBm

     1.909540000 GHz

Date: 12.FEB.2015  20:00:43

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.905 GHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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MAXH
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     1.902540000 GHz

OBW  9.080000000 MHz

T1

Temp 1 [T1 OBW]

            9.17 dBm

     1.900440000 GHz

T2
Temp 2 [T1 OBW]

            9.21 dBm

     1.909520000 GHz

Date: 12.FEB.2015  20:00:54
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LTE Band 2  

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM 

  
Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM 

  
Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM 

  

  

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.8575 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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MAXH
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Marker 1 [T1 ]

           15.67 dBm

     1.858880000 GHz

OBW 13.500000000 MHz

T1

Temp 1 [T1 OBW]

            8.65 dBm

     1.850780000 GHz

T2Temp 2 [T1 OBW]

           10.47 dBm

     1.864280000 GHz

Date: 12.FEB.2015  20:08:29

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.8575 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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Marker 1 [T1 ]

           15.63 dBm

     1.861610000 GHz

OBW 13.500000000 MHz

T1

Temp 1 [T1 OBW]

            9.65 dBm

     1.850780000 GHz

T2
Temp 2 [T1 OBW]

            9.26 dBm

     1.864280000 GHz

Date: 12.FEB.2015  20:08:40

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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MAXH
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Marker 1 [T1 ]

           15.69 dBm

     1.884980000 GHz

OBW 13.560000000 MHz

T1

Temp 1 [T1 OBW]

            8.72 dBm

     1.873220000 GHz

T2Temp 2 [T1 OBW]

           11.45 dBm

     1.886780000 GHz

Date: 12.FEB.2015  20:16:15

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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MAXH
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Marker 1 [T1 ]
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     1.874360000 GHz

OBW 13.590000000 MHz

T1

Temp 1 [T1 OBW]

            7.91 dBm

     1.873190000 GHz

T2
Temp 2 [T1 OBW]

            9.02 dBm

     1.886780000 GHz

Date: 12.FEB.2015  20:16:26

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9025 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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Marker 1 [T1 ]
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     1.903460000 GHz

OBW 13.500000000 MHz

T1

Temp 1 [T1 OBW]

           10.61 dBm

     1.895750000 GHz

T2

Temp 2 [T1 OBW]

            8.22 dBm

     1.909250000 GHz

Date: 12.FEB.2015  20:19:22

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9025 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms
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Marker 1 [T1 ]

           14.95 dBm

     1.897460000 GHz

OBW 13.530000000 MHz

T1

Temp 1 [T1 OBW]

            9.28 dBm

     1.895720000 GHz

T2
Temp 2 [T1 OBW]

            9.01 dBm

     1.909250000 GHz

Date: 12.FEB.2015  20:19:33
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LTE Band 2  

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM 

  
Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM 

  
Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM 

  

  

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.86 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms
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Marker 1 [T1 ]

           19.44 dBm

     1.856840000 GHz

OBW 18.560000000 MHz

T1

Temp 1 [T1 OBW]

           12.07 dBm

     1.850760000 GHz
T2
Temp 2 [T1 OBW]

           12.22 dBm

     1.869320000 GHz

Date: 12.FEB.2015  20:27:08

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.86 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms
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MAXH
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Marker 1 [T1 ]

           19.13 dBm

     1.861760000 GHz

OBW 18.640000000 MHz

T1

Temp 1 [T1 OBW]

           11.28 dBm

     1.850760000 GHz

T2Temp 2 [T1 OBW]

           10.40 dBm

     1.869400000 GHz

Date: 12.FEB.2015  21:27:35

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms
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MAXH
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Marker 1 [T1 ]

           19.21 dBm

     1.886280000 GHz

OBW 18.760000000 MHz

T1

Temp 1 [T1 OBW]

           11.60 dBm

     1.870600000 GHz

T2Temp 2 [T1 OBW]

           11.01 dBm

     1.889360000 GHz

Date: 12.FEB.2015  20:34:54

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms
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MAXH
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Marker 1 [T1 ]

           19.17 dBm

     1.881760000 GHz

OBW 18.760000000 MHz

T1

Temp 1 [T1 OBW]

            9.79 dBm

     1.870600000 GHz

T2Temp 2 [T1 OBW]

           11.38 dBm

     1.889360000 GHz

Date: 12.FEB.2015  20:35:05

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms
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MAXH
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Marker 1 [T1 ]

           19.56 dBm

     1.892760000 GHz

OBW 18.600000000 MHz

T1

Temp 1 [T1 OBW]

           10.57 dBm

     1.890680000 GHz

T2Temp 2 [T1 OBW]

           11.00 dBm

     1.909280000 GHz

Date: 12.FEB.2015  20:38:01

 A 

Offset  12.2 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms
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MAXH
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Marker 1 [T1 ]
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     1.900520000 GHz

OBW 18.600000000 MHz
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Temp 1 [T1 OBW]

           10.89 dBm

     1.890680000 GHz

T2Temp 2 [T1 OBW]

           10.05 dBm

     1.909280000 GHz

Date: 12.FEB.2015  20:38:12
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Conducted Band Edge 

LTE Band 2 / 1.4MHz / QPSK 

Lowest Band Edge / 1RB Highest Band Edge / 1RB 

  

Lowest Band Edge / Full RB  Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.846 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848991 G   -30.11   -17.11

   1.849 G    1.850 G  20.00 k   1.849989 G   -22.24    -9.24

   1.850 G    1.852 G 100.00 k   1.850238 G    19.27   -10.73

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 12.FEB.2015  20:47:33

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.914 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.908 G    1.910 G 100.00 k   1.909746 G    18.84   -11.16

   1.910 G    1.911 G  20.00 k   1.910009 G   -20.97    -7.97

   1.911 G    1.920 G   1.00 M   1.911009 G   -30.60   -17.60

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 12.FEB.2015  20:58:44

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.846 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848982 G   -14.66    -1.66

   1.849 G    1.850 G  20.00 k   1.849990 G   -24.61   -11.61

   1.850 G    1.852 G 100.00 k   1.850242 G    10.65   -19.35

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 12.FEB.2015  20:49:53

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.914 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.908 G    1.910 G 100.00 k   1.909548 G    10.34   -19.66

   1.910 G    1.911 G  20.00 k   1.910001 G   -26.62   -13.62

   1.911 G    1.920 G   1.00 M   1.911018 G   -19.64    -6.64

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 12.FEB.2015  21:03:38
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LTE Band 2 / 1.4MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.846 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848982 G   -31.53   -18.53

   1.849 G    1.850 G  20.00 k   1.849999 G   -21.73    -8.73

   1.850 G    1.852 G 100.00 k   1.850240 G    18.34   -11.66

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 12.FEB.2015  20:48:43

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.914 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.908 G    1.910 G 100.00 k   1.909742 G    17.76   -12.24

   1.910 G    1.911 G  20.00 k   1.910007 G   -22.83    -9.83

   1.911 G    1.920 G   1.00 M   1.911027 G   -32.17   -19.17
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848937 G   -17.07    -4.07

   1.849 G    1.850 G  20.00 k   1.849992 G   -23.71   -10.71

   1.850 G    1.852 G 100.00 k   1.851016 G     9.94   -20.06
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.908 G    1.910 G 100.00 k   1.909000 G     9.88   -20.12

   1.910 G    1.911 G  20.00 k   1.910015 G   -26.87   -13.87

   1.911 G    1.920 G   1.00 M   1.911018 G   -21.72    -8.72
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LTE Band 2 / 3MHz / QPSK 

Lowest Band Edge / 1RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8465 GHz Span 13 MHz1.3 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848982 G   -29.93   -16.93

   1.849 G    1.850 G  30.00 k   1.849999 G   -20.28    -7.28

   1.850 G    1.853 G 100.00 k   1.850270 G    18.91   -11.09
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.907 G    1.910 G 100.00 k   1.909763 G    18.97   -11.03

   1.910 G    1.911 G  30.00 k   1.910009 G   -19.33    -6.33

   1.911 G    1.920 G   1.00 M   1.911027 G   -30.03   -17.03

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 12.FEB.2015  19:25:10

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8465 GHz Span 13 MHz1.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848721 G   -14.22    -1.22

   1.849 G    1.850 G  30.00 k   1.849993 G   -25.93   -12.93

   1.850 G    1.853 G 100.00 k   1.850714 G     6.88   -23.12
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.907 G    1.910 G 100.00 k   1.907738 G     6.55   -23.45

   1.910 G    1.911 G  30.00 k   1.910001 G   -28.44   -15.44

   1.911 G    1.920 G   1.00 M   1.911027 G   -18.76    -5.76
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LTE Band 2 / 3MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge /1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB
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Center 1.8465 GHz Span 13 MHz1.3 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848910 G   -30.16   -17.16

   1.849 G    1.850 G  30.00 k   1.849990 G   -21.44    -8.44

   1.850 G    1.853 G 100.00 k   1.850237 G    18.28   -11.72
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Date: 12.FEB.2015  21:31:27
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.907 G    1.910 G 100.00 k   1.909757 G    17.87   -12.13

   1.910 G    1.911 G  30.00 k   1.910004 G   -21.62    -8.62

   1.911 G    1.920 G   1.00 M   1.911009 G   -30.84   -17.84
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848964 G   -13.84    -0.84

   1.849 G    1.850 G  30.00 k   1.849905 G   -26.58   -13.58

   1.850 G    1.853 G 100.00 k   1.852643 G     6.12   -23.88
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Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.9135 GHz Span 13 MHz1.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.907 G    1.910 G 100.00 k   1.907825 G     5.68   -24.32

   1.910 G    1.911 G  30.00 k   1.910019 G   -28.44   -15.44

   1.911 G    1.920 G   1.00 M   1.911171 G   -19.93    -6.93
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LTE Band 2 / 5MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB
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Center 1.8475 GHz Span 15 MHz1.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848100 G   -30.38   -17.38

   1.849 G    1.850 G  50.00 k   1.849999 G   -24.56   -11.56

   1.850 G    1.855 G 100.00 k   1.850310 G    18.49   -11.51
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Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.9125 GHz Span 15 MHz1.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.905 G    1.910 G 100.00 k   1.909705 G    18.86   -11.14

   1.910 G    1.911 G  50.00 k   1.910011 G   -25.03   -12.03

   1.911 G    1.920 G   1.00 M   1.911747 G   -29.85   -16.85
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.849000 G   -20.99    -7.99

   1.849 G    1.850 G  50.00 k   1.849983 G   -31.30   -18.30

   1.850 G    1.855 G 100.00 k   1.853400 G     4.29   -25.71
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.905 G    1.910 G 100.00 k   1.906475 G     4.19   -25.81

   1.910 G    1.911 G  50.00 k   1.910010 G   -29.13   -16.13

   1.911 G    1.920 G   1.00 M   1.911009 G   -19.24    -6.24
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LTE Band 2 / 5MHz / 16QAM 

Lowest Band Edge / 1RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB
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Center 1.8475 GHz Span 15 MHz1.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848622 G   -31.83   -18.83

   1.849 G    1.850 G  50.00 k   1.849995 G   -25.95   -12.95

   1.850 G    1.855 G 100.00 k   1.850380 G    18.24   -11.76
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.905 G    1.910 G 100.00 k   1.909675 G    18.02   -11.98

   1.910 G    1.911 G  50.00 k   1.910002 G   -23.85   -10.85

   1.911 G    1.920 G   1.00 M   1.911729 G   -31.33   -18.33

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 12.FEB.2015  19:45:00

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8475 GHz Span 15 MHz1.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.849000 G   -21.12    -8.12

   1.849 G    1.850 G  50.00 k   1.849991 G   -31.61   -18.61

   1.850 G    1.855 G 100.00 k   1.852640 G     3.77   -26.23
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.905 G    1.910 G 100.00 k   1.906870 G     3.79   -26.21

   1.910 G    1.911 G  50.00 k   1.910068 G   -31.11   -18.11

   1.911 G    1.920 G   1.00 M   1.911108 G   -21.50    -8.50
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LTE Band 2 / 10MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB
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Center 1.85 GHz Span 20 MHz2 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.846066 G   -32.30   -19.30

   1.849 G    1.850 G 100.00 k   1.849973 G   -30.70   -17.70

   1.850 G    1.860 G 100.00 k   1.850610 G    18.85   -11.15
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.900 G    1.910 G 100.00 k   1.909460 G    18.92   -11.08

   1.910 G    1.911 G 100.00 k   1.910024 G   -29.55   -16.55

   1.911 G    1.920 G   1.00 M   1.913835 G   -32.58   -19.58
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848982 G   -18.58    -5.58

   1.849 G    1.850 G 100.00 k   1.849909 G   -27.01   -14.01

   1.850 G    1.860 G 100.00 k   1.858160 G     1.70   -28.30
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.900 G    1.910 G 100.00 k   1.901270 G     1.67   -28.33

   1.910 G    1.911 G 100.00 k   1.910009 G   -28.60   -15.60

   1.911 G    1.920 G   1.00 M   1.911054 G   -19.73    -6.73
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LTE Band 2 / 10MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.846273 G   -33.39   -20.39

   1.849 G    1.850 G 100.00 k   1.849993 G   -32.07   -19.07

   1.850 G    1.860 G 100.00 k   1.850570 G    17.77   -12.23
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.900 G    1.910 G 100.00 k   1.909460 G    17.87   -12.13

   1.910 G    1.911 G 100.00 k   1.910033 G   -32.04   -19.04

   1.911 G    1.920 G   1.00 M   1.911036 G   -33.34   -20.34
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*1

AVG

Center 1.85 GHz Span 20 MHz2 MHz/  
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-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848955 G   -24.17   -11.17

   1.849 G    1.850 G 100.00 k   1.849963 G   -32.16   -19.16

   1.850 G    1.860 G 100.00 k   1.855330 G     0.80   -29.20

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 12.FEB.2015  19:55:05

Ref  30 dBm

Offset  12.2 dB
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AVG

Center 1.91 GHz Span 20 MHz2 MHz/  
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-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.900 G    1.910 G 100.00 k   1.901970 G     0.67   -29.33

   1.910 G    1.911 G 100.00 k   1.910077 G   -31.54   -18.54

   1.911 G    1.920 G   1.00 M   1.911054 G   -23.74   -10.74

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 12.FEB.2015  20:05:59
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LTE Band 2 / 15MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8525 GHz Span 25 MHz2.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.844068 G   -33.29   -20.29

   1.849 G    1.850 G 150.00 k   1.849999 G   -26.35   -13.35

   1.850 G    1.865 G 100.00 k   1.850810 G    19.66   -10.34

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 12.FEB.2015  20:10:15

Ref  30 dBm

Offset  12.2 dB
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LVL

3DB

*1

AVG

Center 1.9075 GHz Span 25 MHz2.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.895 G    1.910 G 100.00 k   1.909190 G    19.28   -10.72

   1.910 G    1.911 G 150.00 k   1.910039 G   -27.01   -14.01

   1.911 G    1.920 G   1.00 M   1.915860 G   -34.42   -21.42

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 12.FEB.2015  20:21:08

Ref  30 dBm

Offset  12.2 dB
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SGL
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3DB

*1

AVG

Center 1.8525 GHz Span 25 MHz2.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848982 G   -20.68    -7.68

   1.849 G    1.850 G 150.00 k   1.849983 G   -28.38   -15.38

   1.850 G    1.865 G 100.00 k   1.859705 G     0.51   -29.49

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 12.FEB.2015  20:12:35

Ref  30 dBm

Offset  12.2 dB
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SGL

LVL

3DB
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AVG

Center 1.9075 GHz Span 25 MHz2.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.895 G    1.910 G 100.00 k   1.900820 G     0.30   -29.70

   1.910 G    1.911 G 150.00 k   1.910224 G   -28.94   -15.94

   1.911 G    1.920 G   1.00 M   1.911027 G   -22.25    -9.25
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Date: 12.FEB.2015  20:23:28
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LTE Band 2 / 15MHz / 16QAM 

Lowest Band Edge / 1 RB  Highest Band Edge / 1 RB  

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8525 GHz Span 25 MHz2.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.843996 G   -34.34   -21.34

   1.849 G    1.850 G 150.00 k   1.849935 G   -26.90   -13.90

   1.850 G    1.865 G 100.00 k   1.850810 G    19.16   -10.84

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 12.FEB.2015  20:11:25

Ref  30 dBm

Offset  12.2 dB
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SGL

LVL

3DB

*1

AVG

Center 1.9075 GHz Span 25 MHz2.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.895 G    1.910 G 100.00 k   1.909175 G    18.71   -11.29

   1.910 G    1.911 G 150.00 k   1.910020 G   -26.94   -13.94

   1.911 G    1.920 G   1.00 M   1.911099 G   -33.78   -20.78

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 12.FEB.2015  20:22:18

Ref  30 dBm

Offset  12.2 dB
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3DB

*1

AVG

Center 1.8525 GHz Span 25 MHz2.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848928 G   -20.79    -7.79

   1.849 G    1.850 G 150.00 k   1.849769 G   -28.31   -15.31

   1.850 G    1.865 G 100.00 k   1.860410 G    -0.89   -30.89

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 12.FEB.2015  21:34:00

Ref  30 dBm

Offset  12.2 dB

 

SPUEM
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SGL

LVL

3DB

*1

AVG

Center 1.9075 GHz Span 25 MHz2.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.895 G    1.910 G 100.00 k   1.898150 G    -0.51   -30.51

   1.910 G    1.911 G 150.00 k   1.910566 G   -29.68   -16.68

   1.911 G    1.920 G   1.00 M   1.911009 G   -21.89    -8.89
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LTE Band 2 / 20MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.855 GHz Span 30 MHz3 MHz/  

-60

-50

-40
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-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.842061 G   -34.16   -21.16

   1.849 G    1.850 G 200.00 k   1.849998 G   -35.45   -22.45

   1.850 G    1.870 G 100.00 k   1.851100 G    19.15   -10.85

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 12.FEB.2015  20:28:54

Ref  30 dBm

Offset  12.2 dB
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Center 1.905 GHz Span 30 MHz3 MHz/  
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-40

-30

-20
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.890 G    1.910 G 100.00 k   1.908960 G    18.50   -11.50

   1.910 G    1.911 G 200.00 k   1.910012 G   -35.18   -22.18

   1.911 G    1.920 G   1.00 M   1.911261 G   -35.71   -22.71

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 12.FEB.2015  20:39:47

Ref  30 dBm

Offset  12.2 dB
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Center 1.855 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.849000 G   -22.04    -9.04

   1.849 G    1.850 G 200.00 k   1.849717 G   -28.34   -15.34

   1.850 G    1.870 G 100.00 k   1.857040 G    -1.08   -31.08

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 12.FEB.2015  20:31:14

Ref  30 dBm

Offset  12.2 dB
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Center 1.905 GHz Span 30 MHz3 MHz/  
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-40
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-20

-10

0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.890 G    1.910 G 100.00 k   1.895860 G    -0.84   -30.84

   1.910 G    1.911 G 200.00 k   1.910003 G   -28.34   -15.34

   1.911 G    1.920 G   1.00 M   1.911144 G   -22.44    -9.44
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LTE Band 2 / 20MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.855 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.842106 G   -35.50   -22.50

   1.849 G    1.850 G 200.00 k   1.849990 G   -35.53   -22.53

   1.850 G    1.870 G 100.00 k   1.851080 G    18.11   -11.89

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 12.FEB.2015  20:30:04

Ref  30 dBm

Offset  12.2 dB
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Center 1.905 GHz Span 30 MHz3 MHz/  
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-40
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-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.890 G    1.910 G 100.00 k   1.908980 G    17.81   -12.19

   1.910 G    1.911 G 200.00 k   1.910001 G   -36.79   -23.79

   1.911 G    1.920 G   1.00 M   1.911117 G   -36.00   -23.00

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 12.FEB.2015  20:40:57

Ref  30 dBm

Offset  12.2 dB
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Center 1.855 GHz Span 30 MHz3 MHz/  
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-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848883 G   -21.80    -8.80

   1.849 G    1.850 G 200.00 k   1.849968 G   -28.31   -15.31

   1.850 G    1.870 G 100.00 k   1.862160 G    -1.95   -31.95

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 12.FEB.2015  20:32:24

Ref  30 dBm

Offset  12.2 dB
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AVG

Center 1.905 GHz Span 30 MHz3 MHz/  
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-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.890 G    1.910 G 100.00 k   1.895620 G    -1.95   -31.95

   1.910 G    1.911 G 200.00 k   1.910166 G   -28.65   -15.65

   1.911 G    1.920 G   1.00 M   1.911270 G   -22.56    -9.56
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Conducted Spurious Emission 

LTE Band 2 / 1.4MHz  

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 910.760000 M   -50.01   -37.01

   1.000 G    1.840 G   1.00 M   1.813120 G   -48.49   -35.49

   1.920 G    3.000 G   1.00 M   2.996760 G   -46.09   -33.09

   3.000 G    9.000 G   1.00 M   3.696000 G   -41.91   -28.91

   9.000 G   13.000 G   1.00 M  10.672000 G   -42.03   -29.03

  13.000 G   19.500 G   1.00 M  18.057000 G   -40.02   -27.02

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 12.FEB.2015  20:52:16

Ref  0 dBm

Offset  12.2 dB
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Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 893.300000 M   -49.97   -36.97

   1.000 G    1.840 G   1.00 M   1.839160 G   -48.37   -35.37

   1.920 G    3.000 G   1.00 M   2.995680 G   -46.06   -33.06

   3.000 G    9.000 G   1.00 M   3.696000 G   -42.81   -29.81

   9.000 G   13.000 G   1.00 M  10.684000 G   -42.01   -29.01

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.97   -26.97

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 12.FEB.2015  20:53:30

Ref  0 dBm

Offset  12.2 dB
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Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 944.710000 M   -49.98   -36.98

   1.000 G    1.840 G   1.00 M   1.829080 G   -48.42   -35.42

   1.920 G    3.000 G   1.00 M   2.994600 G   -46.08   -33.08

   3.000 G    9.000 G   1.00 M   3.756000 G   -43.36   -30.36

   9.000 G   13.000 G   1.00 M  10.656000 G   -42.02   -29.02

  13.000 G   19.500 G   1.00 M  18.057000 G   -40.03   -27.03

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 12.FEB.2015  20:55:37

Ref  0 dBm

Offset  12.2 dB
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Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 936.950000 M   -49.99   -36.99

   1.000 G    1.840 G   1.00 M   1.837480 G   -48.40   -35.40

   1.920 G    3.000 G   1.00 M   2.803440 G   -46.13   -33.13

   3.000 G    9.000 G   1.00 M   3.756000 G   -43.59   -30.59

   9.000 G   13.000 G   1.00 M  10.696000 G   -42.05   -29.05

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.99   -26.99

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 12.FEB.2015  20:56:48
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LTE Band 2 / 1.4MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

LTE Band 2 / 3MHz 

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 883.600000 M   -49.99   -36.99

   1.000 G    1.840 G   1.00 M   1.801360 G   -48.49   -35.49

   1.920 G    3.000 G   1.00 M   2.612280 G   -46.18   -33.18

   3.000 G    9.000 G   1.00 M   3.816000 G   -40.85   -27.85

   9.000 G   13.000 G   1.00 M  10.664000 G   -41.99   -28.99

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.94   -26.94

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 12.FEB.2015  21:05:58

Ref  0 dBm

Offset  12.2 dB
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LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 957.320000 M   -50.00   -37.00

   1.000 G    1.840 G   1.00 M   1.813960 G   -48.52   -35.52

   1.920 G    3.000 G   1.00 M   3.000000 G   -46.16   -33.16

   3.000 G    9.000 G   1.00 M   3.816000 G   -41.16   -28.16

   9.000 G   13.000 G   1.00 M  10.664000 G   -41.96   -28.96

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.99   -26.99

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 12.FEB.2015  21:07:08

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 913.670000 M   -49.87   -36.87

   1.000 G    1.840 G   1.00 M   1.839160 G   -48.09   -35.09

   1.920 G    3.000 G   1.00 M   2.811000 G   -46.16   -33.16

   3.000 G    9.000 G   1.00 M   3.696000 G   -41.99   -28.99

   9.000 G   13.000 G   1.00 M  10.684000 G   -42.00   -29.00

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.99   -26.99

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 12.FEB.2015  19:18:56

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 910.760000 M   -50.05   -37.05

   1.000 G    1.840 G   1.00 M   1.830760 G   -48.27   -35.27

   1.920 G    3.000 G   1.00 M   2.998920 G   -46.05   -33.05

   3.000 G    9.000 G   1.00 M   3.696000 G   -42.61   -29.61

   9.000 G   13.000 G   1.00 M  10.672000 G   -41.92   -28.92

  13.000 G   19.500 G   1.00 M  18.044000 G   -40.07   -27.07

  

  

  

  

  

  

SWP   100 of   100
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Date: 12.FEB.2015  19:20:06
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LTE Band 2 / 3MHz  

Middle Channel / QPSK Middle Channel / 16QAM 

  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 953.440000 M   -50.04   -37.04

   1.000 G    1.840 G   1.00 M   1.828240 G   -48.49   -35.49

   1.920 G    3.000 G   1.00 M   2.611200 G   -46.10   -33.10

   3.000 G    9.000 G   1.00 M   3.756000 G   -43.61   -30.61

   9.000 G   13.000 G   1.00 M  10.680000 G   -42.04   -29.04

  13.000 G   19.500 G   1.00 M  18.057000 G   -40.00   -27.00

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 12.FEB.2015  19:22:03

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 975.750000 M   -49.84   -36.84

   1.000 G    1.840 G   1.00 M   1.813960 G   -48.43   -35.43

   1.920 G    3.000 G   1.00 M   2.983800 G   -46.11   -33.11

   3.000 G    9.000 G   1.00 M   3.498000 G   -43.86   -30.86

   9.000 G   13.000 G   1.00 M  10.672000 G   -41.98   -28.98

  13.000 G   19.500 G   1.00 M  18.063500 G   -40.03   -27.03

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 12.FEB.2015  19:23:13

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 940.830000 M   -49.97   -36.97

   1.000 G    1.840 G   1.00 M   1.839160 G   -48.42   -35.42

   1.920 G    3.000 G   1.00 M   2.983800 G   -46.07   -33.07

   3.000 G    9.000 G   1.00 M   5.724000 G   -42.37   -29.37

   9.000 G   13.000 G   1.00 M  10.660000 G   -42.00   -29.00

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.91   -26.91

  

  

  

  

  

  

SWP   100 of   100
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Date: 12.FEB.2015  19:29:50

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 935.010000 M   -50.00   -37.00

   1.000 G    1.840 G   1.00 M   1.825720 G   -48.38   -35.38

   1.920 G    3.000 G   1.00 M   2.982720 G   -46.18   -33.18

   3.000 G    9.000 G   1.00 M   3.810000 G   -43.28   -30.28

   9.000 G   13.000 G   1.00 M  10.680000 G   -42.03   -29.03

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.99   -26.99
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LTE Band 2 / 5MHz  

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 911.730000 M   -49.99   -36.99

   1.000 G    1.840 G   1.00 M   1.839160 G   -48.43   -35.43

   1.920 G    3.000 G   1.00 M   2.998920 G   -46.14   -33.14

   3.000 G    9.000 G   1.00 M   3.696000 G   -41.90   -28.90

   9.000 G   13.000 G   1.00 M  10.664000 G   -42.05   -29.05

  13.000 G   19.500 G   1.00 M  18.063500 G   -39.98   -26.98

  

  

  

  

  

  

SWP   100 of   100
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Date: 12.FEB.2015  19:37:36

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 922.400000 M   -49.90   -36.90

   1.000 G    1.840 G   1.00 M   1.834120 G   -48.34   -35.34

   1.920 G    3.000 G   1.00 M   3.000000 G   -46.11   -33.11

   3.000 G    9.000 G   1.00 M   3.696000 G   -42.47   -29.47

   9.000 G   13.000 G   1.00 M  10.676000 G   -41.98   -28.98

  13.000 G   19.500 G   1.00 M  18.044000 G   -40.00   -27.00
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Date: 12.FEB.2015  19:38:46

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 929.190000 M   -50.02   -37.02

   1.000 G    1.840 G   1.00 M   1.838320 G   -48.36   -35.36

   1.920 G    3.000 G   1.00 M   2.996760 G   -46.07   -33.07

   3.000 G    9.000 G   1.00 M   5.634000 G   -43.24   -30.24

   9.000 G   13.000 G   1.00 M  10.672000 G   -42.02   -29.02

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.92   -26.92
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Ref  0 dBm

Offset  12.2 dB
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LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 947.620000 M   -50.03   -37.03

   1.000 G    1.840 G   1.00 M   1.829080 G   -48.34   -35.34

   1.920 G    3.000 G   1.00 M   2.998920 G   -46.17   -33.17

   3.000 G    9.000 G   1.00 M   3.504000 G   -43.87   -30.87

   9.000 G   13.000 G   1.00 M  10.640000 G   -41.98   -28.98

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.99   -26.99
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LTE Band 2 / 5MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

LTE Band 2 / 10MHz 

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 916.580000 M   -50.00   -37.00

   1.000 G    1.840 G   1.00 M   1.786240 G   -48.49   -35.49

   1.920 G    3.000 G   1.00 M   2.815320 G   -46.09   -33.09

   3.000 G    9.000 G   1.00 M   3.810000 G   -41.67   -28.67

   9.000 G   13.000 G   1.00 M  10.692000 G   -41.95   -28.95

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.96   -26.96
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Date: 12.FEB.2015  19:48:29

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 940.830000 M   -49.93   -36.93

   1.000 G    1.840 G   1.00 M   1.835800 G   -48.44   -35.44

   1.920 G    3.000 G   1.00 M   3.000000 G   -46.10   -33.10

   3.000 G    9.000 G   1.00 M   3.810000 G   -42.07   -29.07

   9.000 G   13.000 G   1.00 M  10.676000 G   -42.05   -29.05

  13.000 G   19.500 G   1.00 M  18.050500 G   -40.01   -27.01

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 12.FEB.2015  19:49:39

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 960.230000 M   -50.07   -37.07

   1.000 G    1.840 G   1.00 M   1.833280 G   -44.96   -31.96

   1.920 G    3.000 G   1.00 M   2.998920 G   -45.93   -32.93

   3.000 G    9.000 G   1.00 M   3.702000 G   -42.11   -29.11

   9.000 G   13.000 G   1.00 M  10.676000 G   -41.96   -28.96

  13.000 G   19.500 G   1.00 M  18.050500 G   -40.04   -27.04
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Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 937.920000 M   -50.03   -37.03

   1.000 G    1.840 G   1.00 M   1.833280 G   -45.44   -32.44

   1.920 G    3.000 G   1.00 M   2.815320 G   -46.15   -33.15

   3.000 G    9.000 G   1.00 M   3.702000 G   -42.55   -29.55

   9.000 G   13.000 G   1.00 M  10.680000 G   -42.04   -29.04

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.96   -26.96
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LTE Band 2 / 10MHz  

Middle Channel / QPSK Middle Channel / 16QAM 

  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 963.140000 M   -49.82   -36.82

   1.000 G    1.840 G   1.00 M   1.817320 G   -48.54   -35.54

   1.920 G    3.000 G   1.00 M   2.980560 G   -46.06   -33.06

   3.000 G    9.000 G   1.00 M   5.628000 G   -43.65   -30.65

   9.000 G   13.000 G   1.00 M  10.680000 G   -42.01   -29.01

  13.000 G   19.500 G   1.00 M  18.070000 G   -39.99   -26.99
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Date: 12.FEB.2015  19:59:22

Ref  0 dBm

Offset  12.2 dB

 

SPUEM
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SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 952.470000 M   -49.97   -36.97

   1.000 G    1.840 G   1.00 M   1.812280 G   -48.36   -35.36

   1.920 G    3.000 G   1.00 M   3.000000 G   -46.09   -33.09

   3.000 G    9.000 G   1.00 M   3.504000 G   -43.82   -30.82

   9.000 G   13.000 G   1.00 M  10.676000 G   -41.95   -28.95

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.90   -26.90
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Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 947.620000 M   -49.90   -36.90

   1.000 G    1.840 G   1.00 M   1.833280 G   -48.42   -35.42

   1.920 G    3.000 G   1.00 M   2.990280 G   -46.05   -33.05

   3.000 G    9.000 G   1.00 M   3.798000 G   -41.99   -28.99

   9.000 G   13.000 G   1.00 M  10.672000 G   -41.95   -28.95

  13.000 G   19.500 G   1.00 M  18.063500 G   -40.00   -27.00
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Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 946.650000 M   -49.96   -36.96

   1.000 G    1.840 G   1.00 M   1.833280 G   -48.45   -35.45

   1.920 G    3.000 G   1.00 M   2.994600 G   -46.06   -33.06

   3.000 G    9.000 G   1.00 M   3.798000 G   -42.64   -29.64

   9.000 G   13.000 G   1.00 M  10.664000 G   -42.04   -29.04

  13.000 G   19.500 G   1.00 M  18.044000 G   -39.97   -26.97
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LTE Band 2 / 15MHz  

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 957.320000 M   -49.98   -36.98

   1.000 G    1.840 G   1.00 M   1.838320 G   -43.69   -30.69

   1.920 G    3.000 G   1.00 M   2.996760 G   -45.98   -32.98

   3.000 G    9.000 G   1.00 M   3.702000 G   -40.90   -27.90

   9.000 G   13.000 G   1.00 M  10.676000 G   -42.00   -29.00

  13.000 G   19.500 G   1.00 M  18.050500 G   -40.00   -27.00

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 12.FEB.2015  20:14:54

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 959.260000 M   -50.11   -37.11

   1.000 G    1.840 G   1.00 M   1.838320 G   -43.82   -30.82

   1.920 G    3.000 G   1.00 M   2.991360 G   -46.12   -33.12

   3.000 G    9.000 G   1.00 M   3.702000 G   -41.50   -28.50

   9.000 G   13.000 G   1.00 M  10.660000 G   -41.91   -28.91

  13.000 G   19.500 G   1.00 M  18.044000 G   -40.01   -27.01

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 12.FEB.2015  20:16:04

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 907.850000 M   -50.05   -37.05

   1.000 G    1.840 G   1.00 M   1.829080 G   -48.47   -35.47

   1.920 G    3.000 G   1.00 M   2.982720 G   -46.26   -33.26

   3.000 G    9.000 G   1.00 M   5.622000 G   -43.28   -30.28

   9.000 G   13.000 G   1.00 M  10.676000 G   -41.96   -28.96

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.97   -26.97

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 12.FEB.2015  20:18:01

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 935.010000 M   -49.93   -36.93

   1.000 G    1.840 G   1.00 M   1.834120 G   -48.29   -35.29

   1.920 G    3.000 G   1.00 M   2.997840 G   -46.11   -33.11

   3.000 G    9.000 G   1.00 M   5.622000 G   -43.82   -30.82

   9.000 G   13.000 G   1.00 M  10.664000 G   -42.01   -29.01

  13.000 G   19.500 G   1.00 M  18.063500 G   -40.02   -27.02
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LIMIT CHECK   PASS_SPULIN_

Date: 12.FEB.2015  20:19:11
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LTE Band 2 / 15MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

LTE Band 2 / 20MHz 

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 939.860000 M   -49.94   -36.94

   1.000 G    1.840 G   1.00 M   1.831600 G   -48.45   -35.45

   1.920 G    3.000 G   1.00 M   2.997840 G   -46.12   -33.12

   3.000 G    9.000 G   1.00 M   3.792000 G   -41.29   -28.29

   9.000 G   13.000 G   1.00 M  10.668000 G   -41.93   -28.93

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.94   -26.94

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 12.FEB.2015  20:25:47

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 974.780000 M   -49.94   -36.94

   1.000 G    1.840 G   1.00 M   1.829920 G   -48.44   -35.44

   1.920 G    3.000 G   1.00 M   2.818560 G   -46.18   -33.18

   3.000 G    9.000 G   1.00 M   3.792000 G   -42.18   -29.18

   9.000 G   13.000 G   1.00 M  10.652000 G   -42.01   -29.01

  13.000 G   19.500 G   1.00 M  18.044000 G   -39.97   -26.97

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 12.FEB.2015  20:26:57

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 920.460000 M   -49.95   -36.95

   1.000 G    1.840 G   1.00 M   1.834120 G   -43.95   -30.95

   1.920 G    3.000 G   1.00 M   2.996760 G   -46.15   -33.15

   3.000 G    9.000 G   1.00 M   3.702000 G   -41.18   -28.18

   9.000 G   13.000 G   1.00 M  10.656000 G   -41.97   -28.97

  13.000 G   19.500 G   1.00 M  18.044000 G   -39.92   -26.92

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 12.FEB.2015  20:33:33

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 988.360000 M   -50.02   -37.02

   1.000 G    1.840 G   1.00 M   1.834120 G   -44.66   -31.66

   1.920 G    3.000 G   1.00 M   2.814240 G   -46.10   -33.10

   3.000 G    9.000 G   1.00 M   3.702000 G   -41.66   -28.66

   9.000 G   13.000 G   1.00 M  10.676000 G   -42.04   -29.04

  13.000 G   19.500 G   1.00 M  18.037500 G   -40.04   -27.04
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LIMIT CHECK   PASS_SPULIN_
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LTE Band 2 / 20MHz  

Middle Channel / QPSK Middle Channel / 16QAM 

  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 958.290000 M   -50.07   -37.07

   1.000 G    1.840 G   1.00 M   1.835800 G   -43.00   -30.00

   1.920 G    3.000 G   1.00 M   2.994600 G   -46.11   -33.11

   3.000 G    9.000 G   1.00 M   3.510000 G   -43.84   -30.84

   9.000 G   13.000 G   1.00 M  10.668000 G   -42.00   -29.00

  13.000 G   19.500 G   1.00 M  18.044000 G   -40.00   -27.00

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 12.FEB.2015  20:36:40

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 937.920000 M   -49.99   -36.99

   1.000 G    1.840 G   1.00 M   1.835800 G   -44.03   -31.03

   1.920 G    3.000 G   1.00 M   2.996760 G   -45.97   -32.97

   3.000 G    9.000 G   1.00 M   3.504000 G   -43.85   -30.85

   9.000 G   13.000 G   1.00 M  10.656000 G   -42.05   -29.05

  13.000 G   19.500 G   1.00 M  18.050500 G   -40.02   -27.02
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Date: 12.FEB.2015  20:37:50

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 947.620000 M   -49.98   -36.98

   1.000 G    1.840 G   1.00 M   1.836640 G   -48.49   -35.49

   1.920 G    3.000 G   1.00 M   2.998920 G   -46.02   -33.02

   3.000 G    9.000 G   1.00 M   3.780000 G   -42.45   -29.45

   9.000 G   13.000 G   1.00 M  10.672000 G   -41.92   -28.92

  13.000 G   19.500 G   1.00 M  18.050500 G   -40.00   -27.00
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Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 935.010000 M   -50.03   -37.03

   1.000 G    1.840 G   1.00 M   1.835800 G   -48.52   -35.52

   1.920 G    3.000 G   1.00 M   2.998920 G   -45.91   -32.91

   3.000 G    9.000 G   1.00 M   3.780000 G   -42.59   -29.59

   9.000 G   13.000 G   1.00 M  10.672000 G   -42.00   -29.00

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.97   -26.97
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Frequency Stability 

Test Conditions LTE Band 2 (QPSK) / Middle Channel  Limit   

Temperature 

(°C) 

Voltage 

(Volt) 

BW 10MHz Note 2. 

Deviation  

(ppm) 
Result 

50 Normal Voltage 0.0010  

PASS 

40 Normal Voltage 0.0016  

30 Normal Voltage 0.0175  

20(Ref.) Normal Voltage 0.0000  

10 Normal Voltage 0.0221  

0 Normal Voltage 0.0206  

-10 Normal Voltage 0.0006  

-20 Normal Voltage 0.0203  

-30 Normal Voltage 0.0014  

20 Maximum Voltage 0.0227  

20 Normal Voltage 0.0000  

20 Battery End Point 0.0006  

Note:  

1. Normal Voltage = 3.8V. ；Battery End Point (BEP) = 3.6 V.；Maximum Voltage =4.35 V 

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on 

the frequency deviation measured is small. 

 

 


